MERCRUISER [D2B8LA1E5 D-TRONIC WM 169 1/L4)
Serial Mbr Flange: 0K.144109 Thru OM999999 ()

¥ ExHAUST MANIFOLD

| A

2 873684 OVERHALL GASKET SET [2.5L)[0L098059 and up) 1
2 255448 OVERHAUL GASKET SET [4.20)[0KT 44174 - 0LO33231)
27 831742 | OWVERHAUL GASKET SET [4.2L](0L098032 and up) 1
27 855450|CvLINDER HEAD GASKET SET [2.8L](0K1 44103 - OLOI2058]

Ref |Clazs|Part Description Qt Comment Foolnote &
1 B54116T | MAMIFOLD-ExHALST 1 [4.21)
2 27 854117 | GASKET-EXHAUST MAMIFOLD |4 [2.8L) 24867
2 27 854117 | GASKET-Exhaust b anifold g [4.21] 35849
3 16 11383 STUD M8 X 20) 4/6
4 16 B01763451|STUD (M8 X 70) 1
il 16 801333451 |STUD [ME X 90 1
g 16 B0EEYS|STUD [MB = 150) 73
7 16 801333448|STUD [M3 X 140) 3
a 11 B54037 | MUT [M8) 16/24
9 881716 LIFTING EYE 1
10 10 B54118| SCREW (M8 = 20 2
11 254119|COVER 1
12 27 B547120| GASKET 1 2345
13 10 854121 | SCREW [ME * B0) 2
14 12 B11450 | 'wW/aSHER 4
15 10 809913926| SCREW [ME = 25) 2
16 10 309919131 |SCREW [M22x 1.5] 1
17 12 809963354 | \WASHER 1
18 11 54122 MUT [M10) 4
19 22 801331684 | DRAIN COCK. 1
20 16 854123|5TUD [ME) 2
21 16 254124 STUD [ME X 25) 2
22 27 A79720| GASKET 1 2345
23 54125 WASTEGATE 1
24 11 854032 | MUT [ME) 4
25 855479 \ALYE 1 [2.8L)
25 254126 \ALYE 1 [4.20]
26 10 209919621 | SCREW 3
27 £ 211444 LINE 1
28 10 B801761165|BOLT-BANIO [MB) 2
29 25 809963042 | 'wWhSHER-SEALIMNG 4 2345
a0 10 309919114| FLUG 1
£l 12 809963201 |'\WASHER 1 2345
a2 27 54127 | GASKET 1 2345
- 27 A55451 | OWVERHAUL GASKET SET 1 [2.8L)[0K. 144109 - DLOSB058)
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